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Conducted Spurious Emissions —BLE-H Channel

RBW 100 kHz Marker 4 [T1 ]

VBW 300 kHz -41.65 dBm
Ref 0 dBm att 30 dB SWT 2.6 s 13.742160000 GHz
0 E Marker| 1 [Tl
-3l88 dBm
_ A7171aabon om
Marker| 2 [T;_9 e
- L 1n
& | .,

eSS dUpUT GHZ
Marker| 3 [T1
-44L 89 dBm
30.000000p00 MH=Z

: b MWW"\WM
B WWWWWW”

- 30

--580

-390

-100

Start 30 MH=z 2.597 GHz/ Stop 26 GHz

down 3dB

Date: 11.JAN.2018 06:33:32

Band Edge-BLE-L CH




aenie /A TUVRheinland®

Products

. . . Seite 4 von 161
Prafbericht - Nr.: 50141724 001 Page 4 of 161

Test Report No.

«REW 100 kHr Marker & [T1
VEW 300 kHz —E0.2% 4B
Ref 0 4ABEm az= 30 4B aWT 10 m= 2.31744 CH=
o Mazkaez|1 [T i
-5| 37 ABR
| 1o zlsozovopoo oug||EM
Mazkaesz|2 [T

4z E
m F-20 e &
Marzkaz| 2 T1
—-E2 3 4B
U] R I U S S B ————————h—————————— —
zZL= 1EE SHE
|-—-40 2

I
J‘

|--ED

| -50

=100

StazstT Z.31 &H:z S_.3 MH=x/ STtop Z2.403 GHx

Date: 3.APR.2018 13:37:21

Band Edge-BLE-H CH




aenie /A TUVRheinland®

Products

. . . Seite 5von 161
Prafbericht - Nr.- 50141724 001 Page 5 of 161
Test Report No.

RBW 100 kHz Marker 4 [T1 ]
VBW 300 kH=z -61.52 dBm
dBm Att 30 dB SWT 2.5 ms 2.492230000 GHz

Marker| 1 [T1
—-2}26 dBm
A7cc2abig g
Marker| 2 [T1
-62L81 dBm
OB SISO pUl GHZ
Marker| 3 [T1
-6lt 42 dBm
2|-485342p00 GHz

- 50

L
ML |

-70

--580

-390

-100

Start 2.47% GHz 2.1 MHZ/ Step 2.5 GHz

down 3dB

Date: 11.JAN.2018 06:36:09




Produkte
Products

Appendix B

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 6 von 161
Page 6 of 161

Radiateded Spurious Emissions

T Rhzinland (Guangdenag) Ld.

EMC Test Record (Emission)

Common Information

Ianulacurer Saikaku

Teat [ter hxar

Hantificaten: LI mpear 102A 33
Tesl Sandand: FCLC Pan 14

Tear Detakl: Fadlated Ermission
Crraration Wiode: Ttansirizingl BLE-High)
Clirmate Condition: by B S 51 T,

el Waltage' Freg: AC 120/ 60HZ
Recelpt Mo 174071875
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3

FCC Part 15

Radiated Emission
TransmitinglBLE-High}

100 Kk Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
Transducar: VIULEO16E
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T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgaln QP
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmiting BLE -Lowv)

100 Kk Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
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T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmiting BLE -Lowv)

100 Kk Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
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A
T
T
i
&
BE
&
E
%4
m
=
B
T
E
ad

WL fr—t—t + ¥ 4 4 ¢ =t {
oM 50 80 A0 100M 200 300 A0 500 a00 16
Frequenzy in Hz
- j i
hl']"p}?"i'r"’r
Taested by: Fraviewed by:

2Ma0i13




Produkte
Products

Appendix B A TUVRh@inland@

. : . Seite 13 von 161
Prufbericht - Nr.:
50141724 001 Page 13 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

EMC Tesl Samvice Hotline: +36-20-282304 188

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmiting BLE-hid}

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %, 100 kK Pa
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmiting BLE-hid}

100 Kk Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
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T Rbeinlznd (Guargdanag) Ltd.

Common Information

Manufacturer:
Tast et
Wantification:

Taszt Standard
Test Detail:
Diparation hMode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Feport No
Rasull:
Cormirant:

Subrange i
Frequency Ramge:
Racajvar:
Transducear:

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record {(Emission)

Seikaky

hlcer

LD mriser 1024 33

FCC Par 15

Radiated Emiasion
TransmitinglBLE-High}
ok i ot 81 .

AC 120V 7 B0HZ
174071875

Pass

Tasl distanca s Ime Hodzonal

100 Kk Pa

1GH=183Hz
TUV F5FP30
TUN SAC HFA07: TUN FEFI0-TUV SAC HFBOT?

EMCTT_EREFOY1-A02-07F_1GHz-14GHz_With PrcaAMP EXT& Natch Filker

ELe BPan 1o Lizas B 1-'I|3-G|"f2 FE

Ll in dB ) Wine
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2 AT E0E GHE
4003 d B

25 ic 4G 5G & & 166G 186G
Fraguancy in H2

g 17%{ Cher
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T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequancy Tial k| Meas. | Bandwidth | Pol | Corr | Memin Llmit = Cormment
{WiHz} fdEpim 'Irm {xHz e -l:;c; - :mm:
1240 2000040 314 | 10004 1000040 | H 194 430 744
T L T T T T B 1 EEE
A5E 00000 320 T a8 [ H 7 A 44
B SRR ] 3 | TG T 480 [ H 4.2 ok 144
13805 000000 E1.3 | 1ot 4 10000400 | A EX3 =T 744
1758 D000 EEZ | 10004 1000040 | A X 8.8 744
Limit and Margin AV
Frequancy fvoraga | Maaz. | Bandwidth | Fol [ Cerr [ Margin [ Limit - Commant
{MHz} (B} 'Iflm? [Hz i =H -:g? rd;'uh\? ;
g '
1240 £AGE0 EEFRECTE] 10 440 [ H -18.4 4.8 [EXi]
2352 D000 23.3 | 10tad 1000440 | H 5.3 30T K
A95E 0000 373 | 1otad 1000440 | T 368 X1
TAEE 006500 T08 | 10604 TAEE 868 | A ] B3 i1
_AAMROOO0OD | 384 | 10004 | 1000400 | H X 144 R4
ATAGA SAG00D 4248 | 10804 facd 0460 [ H 8948 118 [EX]
:]ﬂ H:j' e
Taested by: / Fraviewed by:
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50141724 001

T Rbeinlznd (Guargdanag) Ltd.

Common Information

Manufacturer:
Tast et
Wantification:

Taszt Standard
Test Detail:
Diparation hMode:
Climate Condition:
Tast Voltage! Frag:
Receipt Mo
Fapeort Mo
Rasull:

Cormirant:

Subrange i
Frequency Ramge:
Racajvar:
Transducear:

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record (Emission)

Seikaky

hlcer

LD mriser 1024 33

FCC Par 15

Radiated Emiasion
TransmitinglBLE-High}
ok i ot 81 .

AC 120V 7 B0HZ
174071875

Pass

Tasl distanca s Im Vamical

100 Kk Pa

1GH=183Hz
TUV F5FP30
TUN SAC HFA07: TUN FEFI0-TUV SAC HFBOT?

EMCTT_EREFOY1-A02-07F_1GHz-14GHz_With PrcaAMP EXT& Natch Filker

ELe BPan 1o Lizas B 1-'I|3-G|"f2 FE

Ll in dB ) Wine
(1
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25 ic 4G 5G & & 166G 186G
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Ty e
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequancy Tial k| Meas. | Bandwidth | Pol | Corr | Memin Llmit = Cormment
{WiHz} fdEpim 'Irm {xHz day | - l:;c; - :mm:
T340 000000 323 | 1004 10000400 | W 9.0 a7 744
FTE B0t 13E | 1nead 1400 440 | ¥ ELE] E=F] T4
TR T A | VaEAA | 1aen go0 | W i ¥ T
e RE ] 5T [ 1A T 80 [ W 4.2 M3 144
15244 L0000 B2 | oo TO60.049d | W BE Ha T4
TTa17 10000 E6.8 | 10041 1400 04a | W 0.3 8.2 TA4
Limit and Margin AV
Frequency | fvarage | Moas. | Bandwidth | 2ol | Cere | Mergin | Limit- | Corenent
{MHz} (BT} 'Iflm? [Hz wE] -:g? rd;-"'h{? ;
g '
1240 £AGE0 194 | 1004 1A 880 [V -18.4 EEX [EXi]
270 00001 231 | Jotad TOC0 044 | W 953 ETiE] ]
961 000000 797 | 1ooad 1000 0400 | W T7 FLIE] B4
TAAT B4 434 g TAE 400 | W 53 e X
 iB244000000 | 399 | 10004 | 1000400 | W 55 141 M
A7 00000 434 | 10804 1ae 400 [ W 10.2 ik [EX]
:11 IJ:; her
Taested by: / Fraviewed by:
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50141724 001

T Rbeinlznd (Guargdanag) Ltd.

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record {(Emission)

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmiting BLE -Lowv)

Climate Condition: M T, 51 %, 100 kK Pa
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
Frequency Ramge: 1GEHz-18EHz
Ravaivar: T FSP30
Transducar: TLW SAC HFBOF: TUY FSPI0-TUY SAC HFOOY
EMCTT_EREFOI1-AG2-07_10GHz-14GHz_With PrecAMP EXTE Nalch filker
14y
sl
At o |
EGe Pan 15 Clazz B 1 13GHDE PK
ke, o
£ #
et N N B B 1 2 R T TS PO e X
o = —————— = oL S o =
~ .
= BT 2EEEGLEEG BHZ
% A5 B-d B aine o = -
= -+
1
ot . + t t —t—t—+— 1
1 25 ik a5 LR ] 106G 186

Fraguancy in H2

g 17%{ Cher
Taested by: Fraviewed by:
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Magjn PK
Frequency Tia k | Meas. | Bandwidth | Pol | Gerr. | Memin Limit = Comment
{WiHz} [dEpmY | Times {xHz ey | -Pie P
[rins} dEy [ B
1240 L00000 317 | Io00d 1000 040 | H B [7E] 7440
R 31| Joend | toeada | A | 77 ETE] 740
404 400000 483 | 104 a0 440 [ H 8 AT 744
[ s faaena 435 [ 14 A 1000 040 | H EX] 0.5 744
EHEETRE]] EZ4 | Jotad 1000 440 | A 57 A5 EEK
77048 000000 6.3 | 10004 1000 040 | A 04 7.7 744
Limit and Margin AV
Foquancy | dworags | Moas. | Bandwidih | Bol | Cerr | Margin | Ll - CoHenant
IMHz) BT} | Tims [Hz HBl | -AVG AYG
g} dE) | [dEuim)
124{ f0504a 9.3 [ 1o6d 4 1060 448 [ H <198 34.F R K]
1544 L0000 9.8 | Joe0 4 1000000 | A EFF EL R Z K
AH0A 000000 403 | 10004 1000 400 | 4 £ 157 LT
TA0R SO0 07 | e TG 400 | M T ] X
~IR1E 000000 | 404 | 10004 | 1000400 | 57 134 R4
17448 0000400 434 | 10604 facd 0460 [ H 164 01 [EEi]
:1,1 IJ:; her
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50141724 001

T Rbeinlznd (Guargdanag) Ltd.

Common Information

Manufacturer:
Tast et
Wantification:

Taszt Standard
Test Detail:
Diparation hMode:
Climate Condition:
Tast Voltage! Frag:
Receipt Mo
Fapeort Mo
Rasull:

Cormirant:

Subrange i
Frequency Ramge:
Racajvar:
Transducear:

e o

L

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record (Emission)

Seikaky

hlcer

LD mriser 1024 33
FCC Par 15

Radiated Emission
Transmiting BLE -Lowv)
ok i ot 81 .

AC 120V 7 B0HZ
174071875

Pass

Tasl distanca s Im Vamical

100 Kk Pa

1GH=183Hz
TUV F5FP30
TUN SAC HFA07: TUN FEFI0-TUV SAC HFBOT?

EMCTT_EREFOY1-A02-07F_1GHz-14GHz_With PrcaAMP EXT& Natch Filker

ELe BPan 1o Lizas B 1-'I|3-G|"f2 FE

T

Tt

bl

Ll in dB ) Wine

4ot

2.a0barsifd GH2
Z BT BBV

i ! A S i
25 ic 4G 5G & & 166G 186G
Fraguancy in H2

Ty e
Taested by: Fraviewed by:
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency Téla k| Meas. | Sandwldth | Pal | G | Hamin Limit = Corment
{WiHz} fdEpim 'Irm {xHz da) -l:;c; - :mm:
1240 L0000 315 | 10004 1000000 | W EEX] 5 T4
SED AACA0 344 | 10644 1004 400 | W EET) .0 744
4804 HG00a ATA | fond | oo 440 | W TE _g a 740
Ten anaeaa 443 | 10 A 100 008 | W EX] A 744
[ 96303 aacan E2& | facad 1000044 | v 3 HA 744
70964 0000040 E6.5 | 10004 1000 000 | W 10.4 174 744
Limit and Margin AV
Frequancy fuarage | Maas. | Bandwidih | Bol | Corr | Margin | Limit - Carens e
IMHzY (B} 'Iflm? [kHz] =] -:g.? I'dgﬁ ;
HE il
L GRS i] EEENELE] 1000 408 [ W EEX] EE K X K]
2050 0000 224 | 1ocad 10000040 | W 5.4 EF ] 5.4
AH04 0000040 424 | 10004 1000 000 | W EX] 116 5440
367 606500 T8 1| 1aea 4 A6 868 | W 43 LK i1
~ iR203 £A0000 | 40110000 | 1000 a0a [vo TE& 132 B44 |
7464 4000400 437 | 10604 1004 040 | W 104 103 [EEi]
:11 H? her
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50141724 001

T Rbeinlznd (Guargdanag) Ltd.

Common Information

Manufacturer:
Tast et
Wantification:

Taszt Standard
Test Detail:
Diparation hMode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Feport No
Rasull:
Cormirant:

Subrange i
Frequency Ramge:
Racajvar:
Transducear:

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record {(Emission)

Seikaky

hlcer

LD mriser 1024 33
FCC Par 15

Radiated Emission
Transmiting BLE-hid}
ok i ot 81 .

AC 120V 7 B0HZ
174071875

Pass

Tasl distanca s Ime Hodzonal

100 Kk Pa

1GH=183Hz
TUV F5FP30
TUN SAC HFA07: TUN FEFI0-TUV SAC HFBOT?

EMCTT_EREFOY1-A02-07F_1GHz-14GHz_With PrcaAMP EXT& Natch Filker

ELe BPan 1o Lizas B 1-'I|3-G|"f2 FE

Ll in dB ) Wine
(1

2438625000 GHz
I/ BFTT IV

25 ic 4G 5G & & 166G 186G
Fraguancy in H2

g 17%{ Cher
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequancy Tial k| Meas. | Bandwidth | Pol | Corr | Memin Llmit = Cormment
{WiHz} fdEpim 'Irm {xHz e -l:;c; - :mm:
1240 2000040 309 | 10004 1000040 | H 194 431 744
LT A4 oed | toeidaa A | -T2 £ EEE
A6 09000 M40 T a8 [ H 4 185 44
pEEDE ] i [T A T 480 [ H 4.6 A 144
15155 000000 E24 | 1004 10000400 | A 57 A& 744
TI7E7 D000 E47 | 10004 1000040 | A o3 5.3 744
Limit and Margin AV
Frequancy fvoraga | Maaz. | Bandwidth | Fol [ Cerr [ Margin [ Limit - Commant
{MHz} (B} 'Iflm? [Hz i =H -:g? rd;'uh\? ;
g '
1240 £AGE0 194 [ 160 A 10 440 [ H -19.40 ElXi] [EXi]
1707 40000 0.4 | 10004 1000440 | H 7.2 M5 K
ARED 0000 88 | 10004 1000440 | EX] I X1
TAEE 606500 01 | Taea TAEE 868 | A a3 148 i1
 IRIEEOA0CA0 | 404 | 10004 | 1000400 | W BY| qaE R4
ITA1 000000 42 8 | 10804 facd 0460 [ H 8.3 11.5 [EX]
:]ﬂ H:j' e
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50141724 001

T Rbeinlznd (Guargdanag) Ltd.

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record (Emission)

Common Information

Manufacturer:
Tast et
Wantification:

Taszt Standard
Test Detail:
Diparation hMode:
Climate Condition:
Tast Voltage! Frag:
Receipt Mo
Fapeort Mo
Rasull:

Cormirant:

Subrange i
Frequency Ramge:
Racajvar:
Transducear:

e o

L

Seikaky

hlcer

LD mriser 1024 33
FCC Par 15

Radiated Emission
Transmiting BLE-hid}
ok i ot 81 .

AC 120V 7 B0HZ
174071875

Pass

Tasl distanca s Im Vamical

100 Kk Pa

1GH=183Hz
TUV F5FP30
TUN SAC HFA07: TUN FEFI0-TUV SAC HFBOT?

EMCTT_EREFOY1-A02-07F_1GHz-14GHz_With PrcaAMP EXT& Natch Filker

ELe BPan 1o Lizas B 1-'I|3-G|"f2 FE

T

Tt

bl

Ll in dB ) Wine

4ot

24T E 00 GHz
33 284 d8LYim

i ! A S i
25 ic 4G 5G & & 166G 186G
Fraguancy in H2

Joyy chen
Reviewed by
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Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

Limit and Margin PK

Frequency Tia k | Meas. | Bandwidth | Pol | Gerr. | Memin Limit = Comment
{WH=) [dBpsm} | Tims [xH=) -1 - Pl P+
Ims} bakat] [ B e}
1240 000040 1.6 | 10044 1000 400 | W =19.0 £2.5 T4.40
BT 331 | Thead | 10 adn | W LY EIE] EEE
A8 a0 4314 | 1084 1A 08 [ W 4 bk 44
R R ] B3 [ T A 1000 040 | 4.6 2.7 44
15108 00a0aa E22 | 10004 1000000 | W 5.6 FaE] 744
7926000000 EG6.6 | 10004 1000 4400 [ W 10.2 18.5 4.4
Limit and Margin AV
Frist] Uaney Avarage | Meas. | Bandwidth | 2ol | Cor [ Mamgin LIt = CoMETHne
IMHz) BT} | Tims [kHz] HE) [ -AVE AYG
g} dE) | [dEuim)
1240 f5504a 195 [ 106d 4 1000 4408 |V EEX] 34.5 L Xi]
1510000004 206 | oA 1000000 | W 8.4 EER 540
AHED Q000040 369 | 10004 1000 040 | W .4 16.1 [ X1
g!:u;cngngu 4:.1. 1 | 1w 1 1864 uqn i._l" ‘H,F aa !-59
CIBIORMA0ENS | 401 | 10004 [ toc0dda (W | BA 138 R0
REEF e ] 434 | 1004 1ac 400 [ W 10.2 168 [EXT]

Sy b
Tested by Reviewed by
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Prufbericht - Nr.: 50141724 001 Page 30 of 161

Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

ranufacturar: Seikaku

Tast tam: hlcer

Wantification: L0 misezr 4024 33

Tasl Standand FCC Part 15

Teat Detail: Radiated Emission

Diparation hMode: TransmitinglBLE-High}

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ

Receipt Mo 174071875

Fapeort Mo i

Result: Pass

Comimant: Tasl distanca 15 Im Hodzonal
Subrange i

Frequency Ramge: 18EHz-25GH

Racajvar: TUV FSP a0

Transducear: TUN S&C HFBODT: TUY FERAD-TUV SAC HFOOT

EMCTT_EREFOI1-AGZ-0A_1AGHz-256Hz_W ih PreAMP EXNT

&
?E LG Paff 10 CGlasgl 1-:1-25-3!-]2 Pi

Leasal i dBuine

1% 20 21 22 23 24 25 26
Fraguancy in GHz2

:lngl-'?/ Lf-”*".
Tested by Raviewed by

2Ma0i13
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Magjn PK
Frequency Fia k [ Fees | Bandwidil | Pol | Gerr. | Mermin LCimit = Commeant
(MH=Y [dBuMim} [ Time feHz) WE) | -Ps Pie
[mis) dEy [ [dEuWim)
TR07 6 000000 53,1 | I000.0 000000 | H 76 k] TAA0
AT N - B N . T N - T4.4
H2A 00000 B4 [ 100 1 G0 | H 6.7 =1 44
EEEEEE S G SRR H A 2.0 744
4254 oa00a 5.0 | 0004 To0a.800 | H BT R T4
26657 000000 57.0 | 1000.0 1000000 | H X 7.0 7440
Limit and Margin AV
Frequancy Avarsge | Maas. | Bandwidih | Pol | Core. | Margin | Limet - Cotrnant
IMHz) [dBu¥im} | Tims [kHz) WE) [ -AVE AYG
Imas) L =5 [dE LW
[ H07E fA00448 418 | 684a 1A a90 | H fl] 134 M.
8614 000000 404 | o004 To00.000 | H 78 5.5 K
0218 000000 400 | 00040 00000 | H BT A0 50
3395 0000 434 | 004 1B00.098 [ H K] 24 R4
44000000 | 438 | 004 | 1000090 | H a7 02 A48 |
ARGET 44000400 A58 [ 1ena 10000 | H 948 EE] [EN]
-:]rr}&/ LP 1
Tested by Raviewed by
20180113




oo Appendix B A TUVRheinland®

Products

Seite 32 von 161

Prufbericht - Nr.: 50141724 001 Page 32 of 161

Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

ranufacturar: Seikaku

Tast tam: hlcer

Wantification: L0 misezr 4024 33

Tasl Standand FCC Part 15

Teat Detail: Radiated Emission

Diparation hMode: TransmitinglBLE-High}

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ

Receipt Mo 174071875

Fapeort Mo i

Result: Pass

Comimant: Taesl distanca is Im Vanical
Subrange i

Frequency Ramge: 18EHz-25GH

Racajvar: TUV FSP a0

Transducear: TUN S&C HFBODT: TUY FERAD-TUV SAC HFOOT

EMCTT_EREFOI1-AGZ-0A_1AGHz-256Hz_W ih PreAMP EXNT

&
?E LG Paff 10 CGlasgl 1-:1-25-3!-]2 Pi

Leasal i dBuine

18 1% 20 21 22 23 24 25 26
Fraguancy in GHz2

Ty e
Taested by: / Fraviewed by:
280113
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h 50141724 001 Page 33 of 161
Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Margin PK

Frequency Fia k [ Fees | Bandwidil | Pol | Gerr. | Mermin LCimit = Commeant

{WHz) {dB N m} ?m':? kH=) sy -l::; [d!m-;m:

R0 100000 3.4 | 1000.0 T0A.040 | W T ol 744

HIZE AGeA0 FEYEETE TG a0 | ¥ a7 FIIC) TA4
T BT | o068 | foaa 060 | ¥ B _T'g.:- T4A

Fa5s faoca e E R TE] W 6.1 ki T4

4343 THacaa 55.0 | 0.4 oaaa0 | W BT X 740

36773 104040 7.0 | 10004 10440 | EE 74 744
Limit and Margin AV

Fequency | fvarage | Maas | Bandwidih | Pof | Corre. | Mergin | List - Comra It

IMHz) (B} "l'lrn? [kHz) i =H -ﬂg‘? rd;'v\? y
) 1] L | L}

B LR RI] 414 | 604 1000 450 |V 1.6 13.8 .4

250 0a0aa .2 | i00a 000040 | W B.7 [EE] 544

1451 100000 39.9 | 00.40 00040 | ¥ B.A LKl 4.0
— 33953 0a000 437 | 004 | ooaann |V B R R4
342420400000 | 439 | 10004 | 1000040 |V Az 01 544 |

ARTTI 4000400 454 [ 16000 164 460 | W 8.9 8.0 [EN]

:11 H? her
Taested by: Fraviewed by:
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Prafbericht - Nr.: 50141724 001 Page 34 of 161

Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

ranufacturar: Seikaku

Tast tam: hlcer

Wantification: L0 misezr 4024 33

Tasl Standand FCC Part 15

Teat Detail: Radiated Emission

Diparation hMode: Transmiting BLE -Lowv)

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ

Receipt Mo 174071875

Fapeort Mo i

Result: Pass

Comimant: Tasl distanca 15 Im Hodzonal
Subrange i

Frequency Ramge: 18EHz-25GH

Racajvar: TUV FSP a0

Transducear: TUN S&C HFBODT: TUY FERAD-TUV SAC HFOOT

EMCTT_EREFOI1-AGZ-0A_1AGHz-256Hz_W ih PreAMP EXNT

&
?E LG Paff 10 CGlasgl 1-:1-25-3!-]2 Pi

Leasal i dBuine

18 1% 20 21 22 23 24 25 26
Fraguancy in GHz2

:lngl-'?/ Lf-”*".
Tested by Raviewed by

2Ma0i13
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h 50141724 001 Page 35 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Margin PK
Frequency Fia k [ Fees | Bandwidil | Pol | Gerr. | Mermin LCimit = Commeant
(Y [ ?m':? lkH=! e | - l:;c; [d!m-;m:
8067 L0000 G3.5 | 1000.0 00040 | H Ta il TA.
| BSSEAANCAS | B2 | A4 | MNA00 | H 1 T .l T4.4
HIAH 409000 B.A [ 10 1 G0 | H (] % 1 T4.40
frEEER S TiE] [ AT ] H K G 744
L4370 fOacaa 55.5 | 1000.0 fia.a90 | H EN 775 T4
26484 000000 57.5 | 1000.0 10000490 | H a7 165 TA.4
Limit and Margin AV
Fequency | Avaraga | Meas | Bandwidih | Poi | Corr. | Margin | Lt - | Comment
IMHzY [dEum} "ﬂm? [kHz) =4 'ﬁE}B I'd;v'h? y
& L | LI i
i RES ] 11| 684 1A a90 | H fl] 124 M.
78506 400000 04 | 0004 00490 | A 77 EE L]
HIA00 400000 39.8 | 1000.0 000490 | H B8 A B0
23838 f48E00 4z 1| 1604 | feaadan | H K] K] A
T MFTO0000C00 | 487 | do004 | 100440 | H AT K 544 |
20484 4000400 447 [ 1ena 10000 | H a7 EE] 540
it .
Jw;e.-'/ Chen|
Tested by Raviewed by
2ME0113
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Prufbericht - Nr.: 50141724 001 Page 36 of 161

Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

ranufacturar: Seikaku

Tast tam: hlcer

Wantification: L0 misezr 4024 33

Tasl Standand FCC Part 15

Teat Detail: Radiated Emission

Diparation hMode: Transmiting BLE -Lowv)

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ

Receipt Mo 174071875

Fapeort Mo i

Result: Pass

Comimant: Taesl distanca is Im Vanical
Subrange i

Frequency Ramge: 18EHz-25GH

Racajvar: TUV FSP a0

Transducear: TUN S&C HFBODT: TUY FERAD-TUV SAC HFOOT

EMCTT_EREFOI1-AGZ-0A_1AGHz-256Hz_W ih PreAMP EXNT

&
?E LG Paff 10 CGlasgl 1-:1-25-3!-]2 Pi

Leasal i dBuine

18 1% 20 21 22 23 24 25 26
Fraguancy in GHz2

:lngl-'?/ Lf-”*".
Tested by Raviewed by

2Ma0i13




Produkte
Products

Appendix B A TUVRheinland@

. ; . Seite 37 von 161
5 Page 37 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188
Limit and Ma:gin PK
Frequency Fia k | Wees | Bandwidih | Pol | Gere. | Hamgin LTt = Camment
(MH=Y [dBuMim} [ Time feHz) WE) [ -PKs Pie
[} A8} | [dBuWm)
8106 400000 52.6 | 00040 T Th FINE TA0
B B1.7 | ioa6a e a00 | W 75 Y 740
2153 00000 f2.2 [ edhha 10 G0 | W G4 214 T4.40
EEERFE G 553 | a4 | W a0 a7y 744
P FERRR ] 55.5 | 0004 aaan | W K] 155 TA0
26467 000000 54.8 | 0000 1000400 | W a7 ] 740
Limit and Margin AV
Frequancy Avarsge | Maas. | Bandwidih | Pol | Core. | Margin | Limet - Comment
IMHzY [dBu¥im} | Tims [kHz) WE) [ -AVE AYG
Imas) L =5 [dE LW
[ H10E f000404 406 | 6084 A 50 | W bl 134 M.
28 40aca 39.0 | 0004 000000 | ¥ 75 M2 540
27 452 TOO000 39.9 | 0004 R X N A0
335713 00000 EEN L B0 090 [V Bh 24 R4
M2 000000 | 434 | ied0a | iea0a00 |V BT 0.2 540 |
ARA6T 44000400 454 [ 16000 104 000 | W a7 a1 [EN]
i .
Jw;e.-'/ Chen|
Tested by Raviewed by
20180113
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Prufbericht - Nr.: 50141724 001 Page 38 of 161

Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

ranufacturar: Seikaku

Tast tam: hlcer

Wantification: L0 misezr 4024 33

Tasl Standand FCC Part 15

Teat Detail: Radiated Emission

Diparation hMode: Transmiting BLE-hid}

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ

Receipt Mo 174071875

Fapeort Mo i

Result: Pass

Comimant: Tasl distanca 15 Im Hodzonal
Subrange i

Frequency Ramge: 18EHz-25GH

Racajvar: TUV FSP a0

Transducear: TUN S&C HFBODT: TUY FERAD-TUV SAC HFOOT

EMCTT_EREFOI1-AGZ-0A_1AGHz-256Hz_W ih PreAMP EXNT

&
?E LG Paff 10 CGlasgl 1-:1-25-3!-]2 Pi

Leasal i dBuine

18 1% 20 21 22 23 24 25 26
Fraguancy in GHz2

:lngl-'?/ Lf-”*".
Tested by Raviewed by

2Ma0i13
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Prafbericht - Nr.- 50141724 001 Page 39 of 161
Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188

Limit and Margin PK

Frequency Fia k [ Fees | Bandwidil | Pol | Gerr. | Mermin LCimit = Commeant
IMHz=Y [dBu¥m) | Time [kH=) . [=4] -Pia P+

{rs) dmy | pdmune

1R047 000040 53.2 | 1000.0 1000000 | H T.8 208 T4.0

| AR AANEAS | B2 | A4 | AMNA00 | H 1 A8F | a4 T4.4
440 408000 R2A [ 1000 1 G0 | H (] .2 T4.40
LR G SRR T aa0 | H ] K] 744
TI0E fOaa 556 | 10004 14000 | H B.7 18.4 740
26452 0000040 5%.5 | 10040.0 1004.00C | H X 174 TA.

Limit and Margin AV

FreqLUancy feraga | Maas | Bandwidth | Pof | Core [ Margin Limmt - Camment

{MHZ} MBum} [ Time kHz) Hal | -AVG AT

Imas) (L 5] L= [T ]

L RS ] EIERRLE] 18050 [ H 1.6 {EL] LEN]

H277 000000 39.9 | foun4d | iooo.4do [ H 57 WA 54

T1 440 000004 403 | 00040 | 000400 | A B.6 {EX] 840

AT AAaean 43 1| 0o 0| 100 aa0 [ H TE| 118 T
_M0R000000 | 487 | 0004 | 1000090 | H Ay 0.3 840 |

20633 400000 AT 0 a 10050 | H 4.8 EE (1]

-:]rr}&/ LP 1
Tested by Raviewed by
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Prufbericht - Nr.: 50141724 001 Page 40 of 161

Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

ranufacturar: Seikaku

Tast tam: hlcer

Wantification: L0 misezr 4024 33

Tasl Standand FCC Part 15

Teat Detail: Radiated Emission

Diparation hMode: Transmiting BLE-hid}

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ

Receipt Mo 174071875

Fapeort Mo i

Result: Pass

Comimant: Taesl distanca is Im Vanical
Subrange i

Frequency Ramge: 18EHz-25GH

Racajvar: TUV FSP a0

Transducear: TUN S&C HFBODT: TUY FERAD-TUV SAC HFOOT

EMCTT_EREFOI1-AGZ-0A_1AGHz-256Hz_W ih PreAMP EXNT

&
?E LG Paff 10 CGlasgl 1-:1-25-3!-]2 Pi

Leasal i dBuine

18 1% 20 21 22 23 24 25 26
Fraguancy in GHz2

:lngl-'?/ Lf-”*".
Tested by Raviewed by

2Ma0i13
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Test Report No.

T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Margin PK

Frequency Fia k | Wees | Bandwidih | Pol | Gere. | Hamgin LTt = Camment

{MH=} [dBuVim} | Time MkH=d W8 | -Pie PH
[ms) dE) | [dBuving

18031 L0000 3.3 | 1000.0 00040 | W Ta ik TA.
AT N - 5 T . N . T N T - T4.4

H25T fnaea0 B2 1 | 0.0 i a0 |V &7 HE] 744
| Fand faocna S| o000 | Joo0.0a0 | 9 EXi EL pL ]
[ T497E faa0aa 5.1 | 1000.0 foa.a90 | W EN 74 T4

26761 0000040 B4.9 | 1000.40 1H0000 | W 2.9 171 Td.0
Limit and Margin AV

Frequancy fuaraga | Meas. | Bandwidth | Poi | Gorr. | Margin | Limit - Camment

IMHzY [dBu'm} | Tima kH=) WE) [ -AVE AYG
(ms WEY | [dBuvim

BEEERES BT A | 64 fiea.aa0 | ¥ Th Ea 2 ]

78614 000000 0.3 | 10004 0040 | ¥ 78 EN L]

H257 00000 A0.4 | 1000 000490 | W .7 a B0
22904 £48E00 40 | 16004 | 1enaqan |V B 124 A
T MIRO00CA0 | 487 | Jo004 | 1o004490 | W BT 0.4 544 |

ARTEA AA05A0 3 [ ana 10 60 | W EE] EX] [EX]]

it .
Jw;e.-'/ Chen
Tested by Raviewed by
2018113
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Test Report No.

Conducted Spurious Emissions-BDR-L CH

RBW 100 kHz Marker 4 [T1 ]

VBW 300 kH=z -41.63 dBm
Ref 0 dBm Att 30 4B SWT 2.5 s 13.763500000 GHz
0 1 Marker| 1 [T1
L -6k 83 dBm
- 10 1eohon o
Marker| 2 [Til_O -
- L m
== |,

[ PN A VAT A VY LN AR 3
Marker| 3 [T1
-41L71 dBm
30.000000p00 MH=Z

r WW
—-50

- 30

4

;ﬁwf

70

el

- 20

-100

Start 30 MH=z 2.497 GHz/ Stop 25 GHz
down 3dB

Date: 10.JAN.2018 13:50:33
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Test Report No.

Conducted Spurious Emissions-BDR-M CH

REBW 100 kHz Marker 4 [T1 ]

WBW 300 kHz -41.70 dBm
Ref 0 dBm att 30 dB SWT 2.5 s 13.763500000 GH=z
0 1 Marker| 1 [T1
1 -5183 dBm
10 d271z0bon g
Marker| 2 T1
!lEE [ 40148 dB
-4al hil
727 [ I
ST ST SHZ
Marker| 3 [T1l
20 -42172 dBm
B 30l oooooopoo mEZ
2
f-— 40 4 -
¥ Favﬁ*uvu“kawibﬁﬁhy\j”k“NfﬂaﬂAmM
- 50
erUMKAANM}UVwMuAdUW”A”“Jd
70
580
20
-100
Start 30 MH=z 2.497 GH=z/ Stop 25 GH=
down 3dB

Date: 10.JAN.Z018 13:51:55
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Test Report No.

Conducted Spurious Emissions-BDR-H CH

REBW 100 kHz Marker 4 [T1 ]

WBW 300 kHz -41.38 dBm
Ref 0 dBm Attt 30 dB SWT 2.5 s 153.813440000 GH=z
0 Marker| 1 [T1
Y 6477 dBEm
-10 A77060000 CF
Marker| 2 T1
[ 41104 dB
-411 m
727 [ I
3 O VRN LAVR R = b
Marker| 3 [T1l
20 -45128 dBm
B 30l oooooopoo mEZ
4 2
40
T \)\N.,/\)“JJ
| fJLVH}w
- 70
50
o0
100
Start 30 MH=z 2.497 GH=z/ Stop 25 GH=
down 3dB

Date: 10.JAN.Z013 13:52:58
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Conducted Spurious Emissions-EDR-L CH

RBW 100 kHz Marker 4 [T1 ]

VBW 300 kH=z -41.39 dBm
Ref 0 dBm Att 30 dB SWT 2.5 s 13.763500000 GHz
0 Marker| 1 [T1
1 -10F31 dBm
10— leqnon e

Marker| 2 [Tl
[

frrev) -411 30 dBEm
20 I ASUeoU o0 GHZ

Marker| 3 [T1
-42L18 dBm
30.000000p00 MH=Z

Ili?wﬂf”

- 30

-70

--580

-390

-100

Start 30 MH=z 2.497 GHz/ Stop 25 GHz

down 3dB

Date: 10.JAN.2018 13:56:56
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Conducted Spurious Emissions-EDR-M CH

RBW 100 kHz
VBW 300 kHz

Marker 3 [T1 ]
-43.51 dBm

Ref 0 dBm att 30 dB SWT 2.5 s 30.000000000 MH=Z
0 Marker| 1 [T1
E ~7l84 dem
10 d271z0bon g
Marker| 2 T1
L X [ 40129 dB
-4al hil
727 [ I
ST ST SHZ
Marker| 4 [T1
20 -40] 92 dBm
B 13[.713560p00 GHz
4 2
b 40 < -
- 50
o rv"\«w, ‘
4
- 70
580
20
-100
Start 30 MH=z 2.497 GH=z/ Stop 25 GH=
down 3dB

Date: 10.JAN.Z013 13:55:42




aenie /A TUVRheinland®

Products

. . . Seite 47 von 161
Prafbericht - Nr.: 50141724 001 Page 47 of 161

Test Report No.

Conducted Spurious Emissions-EDR-H CH

REBW 100 kHz Marker 2 [T1 ]

WBW 300 kHz -40.76 dBm
Ref 0 dBm Attt 30 dB SWT 2.5 s 24.2502300000 GH=z
0 Marker| 1 [T1
+ —7+90 dBm
10 Kl Qe0non oE
Marker| 3 T1
!lEE [ 44111 dB
- L 1
727 [ I
(S0 P VAU AUA UV VN LAV VR il
Marker| 4 [T1
20 -40119 dBm
B 13[713560pon GHZ
4 2
40 =
T MWWW
- 50
WWW“‘I
-0
NN
- 70
50
o0
100
Start 30 MH=z 2.497 GH=z/ Stop 25 GH=
down 3dB

Date: 10.JAN.Z013 13:54:33
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Test Report No.

Band Edge-BDR-L CH

- REW 100 kH=x Mazkez 4 [T1 ]
WEW 300 kH=r —E0. EE
Raf 0 4dEm ATT g 4B SWI 10 ma 2.3=24082000

0o
mwom

Markas| 1l

N oW
i

R

| 10 2L 2020

Markars| 2 [T1

a1 ABg
[z [ [ FAPEEEE Y T
Marz-kes| 2 T1
-s2| 85 4By
=" Z[ 350166 EHE
| -a0 o
| =0

| -ED

|--50

-100

Staz-zt 2Z.31 &H: 5.3 MHx/ Stop 2.403 SH:x

Date: 3.AFR.2018 13:

%]
Pd
=]
L]
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Test Report No.

Band Edge-BDR-H CH

REBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -59.39 dBm
Att 30 dB SWT 2.5 ms 2.4%2608000 GHz

Marker| 1 [T1

=51L20 dBm
A7oo24000 oF
Marker| 2 [T1
!.EE [ 64187 dB
- L T
=

OISO pUT GHZ
Marker| 3 [T1l
-60L 08 dBm
2|.46873204p00 GHz

70

-850

F-50

-100

Start 2.47% GH=z 2.1 MHEHZ/ Steop 2.5 GH=z

down 3dB

Date: 10.JAN.Z013 14:06:36
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Band Edge-EDR-L CH

« ARBW 100 kH=x Markar 2 T1
WEW 300 kH=x -4 7 dEm
Raf 0O 4Bm ATT 30 4B W 10 ma 2.4 24 CH=x
o Marzkaz| 1 T1
-7| 50 4Bg
| -1D 2L40207 oo oo A IES
Marzkaz| 2 T1
ulia —£2]| 33 4BEm
m F-20 23585580 SEE
Mazkaz| 4 T1
—-& 1 4Bm
| -=D B —
- =T ada= -
|-—-40 r
| -50 }#

|--ED

| -50

=100

StazstT Z.31 &H:z

Date: 3.AFR.Z2018

S_.3 MH=x/

13:32:23

STtop Z2.403 GHx
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Band Edge-EDR-H CH

REBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -56.44 dBm
Ref 0 dBm Att 30 dB SWT 2.5 ms 2.489878000 GHz

Marker| 1 [T1
-51L29 dBm
A7oo24000 oF
Marker| 2 [T1
-64L 63 dBm
o oLoOpUT SHZ
Marker| 3 [T1l
-53}63 dBm
21.488282p00 GHz

)
=Y

-850

F-50

-100

Start 2.47% GH=z 2.1 MHEHZ/ Steop 2.5 GH=z

down 3dB

Date: 10.JAN.Z013 14:05:27

Band Edge-hopping-H CH
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Test Report No.

« ARBW 100 kH=x Markar 4 [T1
WEW 300 KkH=x —E0.1%

aBs
Ref 0O 4Em Att 30 4B GWT 2.3 ma 2.435002000 GH=
Mazke=|1 [T1
—2loz aBm
2la73szg caz |IEM
Mazkes|z [T2
—g3f1z am
Mazkes[3 [T2
g0l =g aBs
Z[ 252586000 GH=

?
%

|--ED

| -50

=100

StaztT Z.47% GH=x 2.1 HH=x/ Stop Z.F GHx

Date: 3.APR.Z2018 13:45:13
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Test Report No.

Band Edge-hopping-L CH

«-RBW 100 kHzx Mazkezr 4 [T1
VEW 300 kHz —-E0.20 48
Ref 0 4BEm Att 30 4B SWT 10 msa 2.3263E68000 GH=x
o Mazkaz|1 [T1
-7l81 aEa
|
| 1o z2laoss=chon cuJ|EM
Mazkaz| 2 [T1
L rx] N P |
m -—-20 e ==
Mazkaz| 3 [T1
-E2 4B
\-zp ! @ @ ! s @ o o —
FHEEFFES CH
| -40
| -=0

%

,

%

i

?

|

?

?

|
T

| -ED

|--50

-1o00

Stazxt 2.31 IZH=x 5.3 MH=x /S Stop 2.403 CH=x

Date: 3.APR.Z2018 13:41:14

Radiated Spurious Emissions
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50141724 001

Seite 54 von 161
Page 54 of 161

T Rhainland (Guangdong) Ld.

EMC Tast Savice Holline: +8E-20-2533371188

EMC Test Record (Emission)

Comman Infarmation

Manufacturer Seikaku
Teet [tam haxar
Hennificaen: LD miear 1024 33
Tesr Slandard: FCL Pam 15
Taet Cetanl: Radiated Ermission
Criaration Mode: Transrmilling BOR-High)
Clinmate Convlitlng: i 3 e Bl 100 kPa
Test Woltage Frag: A0 120% J 60HZ
Receipt Mo 174071875
Repsrm Mo !
Hasuft: Fass
Comment Tae! distance ie I Honzonal
SUubranga 1
Fragquancy range: J0-1000KHz
Raceiar ESC a3
Transducer VULBES1ER
FEiFat-t5 Glosr B Elsotric Flc-"ﬂr‘:‘c-:ﬂﬂ':h
=
& ]—'
c
z

b ¥ ¥ —t—t ¥ + ¥ + + —tt 1
S0M 3¢ 60 gl TGO 200 SO0 A0% 50O gl 15
Froousngy n Hz
o ] R
HIQPJ,-'" &)
Tested by Rewlewesd by

20180113
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Test Report No.
TR Rheinland (Guangdongy Lid. EMC Test Service Holine: FBE-20- 25301 188
Limit and Margin @
Fraquancy | GUaziPoak | Wess. | Bandwidini | Pol | Gerr. | Margin | Limt- | Gommbnt
[fiH=) By | Tl [kH=Z) [4E) | - 0P arK
fms) HE) | idBA)
T4 BN 743 | wona 120 A60 | H 704 7 A
165 70000 ZHA | W00 120000 | H i) 138 45F |
195 £0A000 404 | 00D 120000 | H 183 a1 435 |
208 384040 NN T 128 404 | H 4.8 (K] 458 d
275 250000 401 | W0 120000 | H 211 X 454 |
747 240000 34| mana A2 000 | H FIES Th 451 |
._- ]l‘,'-vlllt’c-.*' 'J- L4
Tested by / Feviewsd by:
I k!
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50141724 001

Seite 56 von 161
Page 56 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

ranufacturar: Seikaku

Tast Item tder
Wantification: LO mrixer 1024 G3
Tast Sandand FCC Par 15

EMC Tesl Samvice Hotline: +36-20-282304 188

Teat Detail: Radiated Emission
Diparation hMode: Transmitingl BOR-High)
Climzte Condition: ok i ot 81 . 100 Kk Pa
Tazt Wollage Frag: AC 120V 60Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Racajver: ESCI 3
Transducer: VIULBO16E
atT
ST
TiT
5
Er
L= S FGG-Pari+5-Gloss B Ekcirg-Fick-Strcngih
Bl
E 4
e |
g [
= 4b
—_
3 A+
S
A

B o

4 8o A0 100M

54

Taested by:

200
Frequenzy.in Hz

300 400 500 A48 16

g 17%{ Cher
Fraviewed by:
280113
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz B} | -apk | ark
[} W] |
371440000 25.3 | 1000.0 120,000 | W 165 T 40,0
_GEERAGOG | 3¥4 | HAG4 | 13000 |V JET T N T
4% R0 298 | 009 120000 | ¥ M7 0.2 4049
] 1341 | #4609 20000 | ¥ 0.5 K] 4.4
196600000 38.0 | w004 120000 | ¥ 162 5.6 435
044 720004 29,5 | 1000.0 124,000 | W 5.4 6.4 5.0
:1,1 Ic'? her
Taested by: Fraviewed by:
20180113
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Test Report No.

50141724 001
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3

FCC Part 15

Radiated Emission
Transmitingl BOR-Low)

100 K Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
Transducar: VIULEO16E
A
T
T
i
&
BE
&
£
%4
m
=
B
T
E
ad

O fe—pot ' ¥ 4 4 b i {
aam 50 &0 A0 100M 200 300 ASD 500 00 16
Frequenzy in Hz
- j i
hl']"p}?"\"r"’r
Taested by: Fraviewed by:

2Ma0i13
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50141724 001 Page 59 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPK | afk
[me) HE] | B
] 93,5 | 0000 120000 | H 304 6.5 0.4
| 1S 0RAG0 | A0 | 444 | 13000 | H IERFCH I
1490 B 000 408 | W00.9 120000 | H 182 7 435
R 8.2 | #4609 20000 | H 199 T8 5.0
J76.EA0000 7.2 | w004 120000 | A 1.0 BB 454
306 760001 38.2 | 000.0 120000 | A 6 78 6.1
:1,1 H}f her
Taested by: Fraviewed by:
20180113




Produkte
Products

A TUVRheinland®

Appendix B

Prifbericht - Nr.:
Test Report No.
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

EMC Tesl Samvice Hotline: +36-20-282304 188

Seikaky

hlcer

LO mrixer 1024 G3

FCC Part 15

Radiated Emission
Transmitingl BOR-Low)

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca is am Vamical
Subrange i
Freguency ramge: A0-1000kHz
Racajvar: ESCI a
Transducear: VULES 168
aiT
TS
TiT
5T
b
L= S FGG-Pari+5-Gloss B Ekcirg-Fick-Strcngih
I
E =+
e |
T
5 |
-
T
]
ad

o + bt + ¥ 4 4 ¢ =t {
oM 50 80 A0 100M 200 300 A0 500 a00 16
Frequenzy in Hz
- j i
hl']"p}?"i'r"’r
Taested by: Fraviewed by:

2Ma0i13
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPpK | afK
[me) B} |
3B 120004 31.7 | 000.40 120000 | W 304 3] 0.4
EFRFLT 118 | W04 | 1640 | ¥ T B1|  an4
ne 440000 1.3 | W0ha 120000 | ¥ 0 BT 4049
D] 3.6 | 609 20000 | ¥ 204 6.5 #1.4
78, ca0000 325 | w004 120000 | ¥ 371 5 454
302 E00001 331 | w0004 30000 | W 18 =0 6.1
:1,1 H? her
Taested by: / Fraviewed by:
20180113
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50141724 001

Test Report No.

Page 62 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmitingl BOR-Mid)

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climzte Condition: ok i ot 81 . 100 Kk Pa
Tazt Wollage Frag: AC 120V 60Hz
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
Freguency ramge: A0-1000kHz
Racajver: ESCI 3
Transducer: VIULBO16E
aiT
ST
TiT
&5t
Er
5 St
Bl
E 4
S a5t |
o L
=
=
T
E
ad

o + bt + ¥ 4 4 ¢ =t {
oM 50 80 A0 100M 200 300 A0 500 a00 16
Frequenzy in Hz
- j i
hl']"p}?"i'r"’r
Taested by: Fraviewed by:

2Ma0i13
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Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPpK | afk
[me) B} |
5B ARGCNA 356 | 0000 120000 | H 304 A 0.4
| ESaddiid | A0d | 404 | 13000 | H RN T
1490 B 00 403 | 009 120000 | H 182 X 435
; i 6 | 608 20000 | H 19.9 K] 5.0
7540000 36.8 | W00.4d 120000 | A 20.8 a2 454
350 0400040 38.3 | 000.0 120000 | A 17 77 6.1
:1,1 H}f her
Taested by: Fraviewed by:
20180113
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T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmitingl BOR-Mid)

100 Kk Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 51 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
Transducar: VIULEO16E
A
T
T
i
&
BE
&
E
%4
m
=
B
T
E
ad

WL fr—t—t + ¥ 4 4 ¢ =t {
oM 50 80 A0 100M 200 300 A0 500 a00 16
Frequenzy in Hz
- j i
hl']"p}?"i'r"’r
Taested by: Fraviewed by:

2Ma0i13
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Prufbericht - Nr.:
50141724 001 Page 65 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPpK | afK
[me) W] | B
37 BROCTA 0.8 | 100040 120000 | W 304 K] 0.4
A2 E0A00 | S22 ) 004 1240408 | ¥ AT AL 444
nE Enona 1148 | w009 120000 | ¥ 0.5 g1 4049
R 1248 | 609 20000 | ¥ 204 TE 4.4
196600000 359 | W00.4d 120000 | ¥ 162 6.6 435
40 7200010 305 | W000.0 30000 | W EE) 6.5 6.1
:11 Ic'? her
Taested by: / Fraviewed by:
20180113
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Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 66 von 161
Page 66 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

EMC Tesl Samvice Hotline: +36-20-282304 188

ranufacturar: Seikaku

Tast Item tder
Wantification: LO mrixer 1024 G3
Tast Sandand FCC Par 15

Teat Detail: Radiated Emission

Diparation hMode:
Climate Condition:
Tast Voltage! Frag:
Receipt Mo
Feport No

Rasull:

Cormirant

Subrange i
Fraguency range:
Recajivern
Transducear:

a0

Transmitingl EDR-High)
2170, L

AC 120V 60HZ
174071875

Pass

Tagl distanca is 3m Honzantal

100 Kk Pa

A0-1000kHz
E3CI 3
VIULBOTGE

FEG-Pamt-+5

Sloss 8- Ekcire Ficldr:r\c;in gih

Laval in 4BV

200 300
Frequenzy.in Hz

100M

Tk Qe
Tested by: lﬂy Baviewsd by:

2Ma0113

A4Ld 500 A48 16
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Prufbericht - Nr.:
50141724 001 Page 67 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPpK | afk
[me) B} |
54 2A00T 356 | 0000 120000 | H 304 A 0.4
71 Ean00a IET | W00 130000 | H 181 4.5 400
" 1RA Raannn | F84 | a0 | izaqo0 | H THA| wWR|T &an
BREEEE ] 1848 | #4609 20000 | H 18.2 4.6 4315
77 480000 42.3 | w004 120000 | A 1.0 38 454
FEFR 24 | w004 120000 | A 132 36 6.1
Tty Chen
Tested by: / Baviewsd by:
20180113
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A TUVRheinland®

Appendix B

Prifbericht - Nr.: Seite 68 von 161

50141724 001

Test Report No.

Page 68 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Tesl Samvice Hotline: +36-20-282304 188

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3

FCC Part 15

Radiated Emission
Transmitingl EDR-High)

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climzte Condition: ok i ot 81 100 Kk Pa
Tazt Wollage Frag: AC 120V 60Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Racajver: ESCI 3
Transducer: VIULBO16E
aiT
ST
TiT
5
Er
5 St
Bl
E 4
S a5t I
o L
=
=
T
E
ad

o + i S ' ¥ 4 4 b i {
aam 50 &0 A0 100M 200 300 ASD 500 00 16
Frequenzy in Hz
- j i
hl']"p}?"\"r"’r
Taested by: Fraviewed by:

2Ma0i13
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Prufbericht - Nr.:
50141724 001 Page 69 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPK | afk
[me) HE] | B
3B 120001 200 | 10000 120000 | W 304 0.1 0.4
42 BAAGH S21 ) 004 1240408 | W AT LN TN
na fanona 1548 | w009 120000 | ¥ 0.5 .1 4049
R ] 48 | 609 20000 | ¥ 0.5 51 #1.4
357 AR0000 7.4 | w004 120000 | ¥ 20.0 6.0 454
308 E0000] 32.3 | 0004 30000 | W 17 757 6.1
:1,1 H}f her
Taested by: / Fraviewed by:
20180113
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A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 70 von 161
Page 70 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3

FCC Part 15

Radiated Emission
Transmitingl EDR-Low)

100 K Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 81 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Feport No i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
Transducar: VIULEO16E
A
T
T
i
&
BE
&
£
%4
m
=
B
T
E
ad

O fe—pot ' ¥ 4 4 b i {
aam 50 &0 A0 100M 200 300 ASD 500 00 16
Frequenzy in Hz
- j i
hl']"p}?"\"r"’r
Taested by: Fraviewed by:

2Ma0i13
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Prufbericht - Nr.:
50141724 001 Page 71 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz e} | -aPpK | afk
[me) HE] | )
54 AROCTA A7 | W00 120000 | H 304 6.5 0.4
_ BSERAGH | 254 ) HA04 | 13000 | H LT YT
1490, 480040 EEL N R R 120000 | H 18,2 0.8 435
BEE R 4548 | #4609 20000 | H 2040 51 5.0
75 EA0000 0.7 | w004 120000 | A 1.0 5.2 454
Fa2 200000 A05 | 000.0 120000 | A 132 5.4 6.1
:1,1 H}f her
Taested by: Fraviewed by:
20180113
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Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 72 von 161
Page 72 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

EMC Tesl Samvice Hotline: +36-20-282304 188

Seikaky

hlcer

LO mrixer 1024 G3

FCC Part 15

Radiated Emission
Transmitingl EDR-Low)

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ
Receipt Mo 174071875
Feport No i
Rasull: Pass
Cormirant: Tasl distanca s Im Vamical
Subrange i
Freguency ramge: A0-1000kHz
Racajvar: ESCI a
Transducear: VULES 168
&
TS
ToT
5
b
L= S FGG-Pari+5-Gloss B Ekcirg-Fick-Strcngih
I
E =+
e |
T
5 |
-
T
]
ad

o + i S ' ¥ 4 4 b i {
aam 50 &0 A0 100M 200 300 ASD 500 00 16
Frequenzy in Hz
- j i
hl']"p}?"\"r"’r
Taested by: Fraviewed by:

2Ma0i13
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Prifbericht - Nr.:
50141724 001 Page 73 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Margin QP
[ Frequency | uasiPaak | Meas | Bandwidih | Fal | Gore | argin | Ll - Gomment
[MHz) dapdim) | Time [kkHz) B} [ -QPK L 2l
s} B} | S
37 B80004 15.3 [ #0444 124.400 | ¥ 20.4 4.7 404
A2 E00000 324 | 0004 T30.000 | ¥ 0.7 76 0.0
53 EANGTG 348 | 0004 130,400 | ¥ F0.5 B2 0.0
TE 150000 340 | 8004 130000 | W 7e =5 FIL
[ 358 1500 FEERIECEE T a0 | ¥ i) EF ELT
| 37620000 30.5 | 10004 | 5 W 214 5.5 454
:11 H? hen
Taested by: / Fraviewed by:
AME0113
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Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 74 von 161
Page 74 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record {(Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

EMC Tesl Samvice Hotline: +36-20-282304 188

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmitingl EDR-Mid)

Climate Condition: 21 °C, 81 B 100 kPa
Tasl Woellager Frag: AC 120V /7 &60HZ
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Ime Honzonoal
Subrange i
Freguency ramge: A0-1000kHz
Racajvar: ESCI a
Transducear: VULES 168
aiT
TS
TiT
5T
b
L= S FGG-Pari+5-Gloss B Ekcirg-Fick-Strcngih
I
E =+
e |
o L
=
-
T
]
ad

o + bt + ¥ 4 4 ¢ =t {
oM 50 80 A0 100M 200 300 A0 500 a00 16
Frequenzy in Hz
- j i
hl']"p}?"i'r"’r
Taested by: Fraviewed by:

2Ma0i13
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Prufbericht - Nr.:
50141724 001 Page 75 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz B} | -apk | ark
[} W] |
51720000 231 | 1W000.0 120,000 | H 06 6.8 40,0
TOARA0 | 247 | 004 | 13000 | H les) MBS 444
150 000 297 | w009 120000 | H 1% 138 435
BREEEE ] 8.2 | 609 20000 | H 18.2 4.3 4315
250160000 0.5 | w004 120000 | A 201 X 454
27E 160004 42,3 | W000.0 120,000 | H 0.8 37 5.0
:1,1 Ic'? her
Taested by: / Fraviewed by:
20180113
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Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 76 von 161
Page 76 of 161

T Rbeinlznd (Guargdanag) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Tast et
Wantification:
Taszt Standard
Test Detail:
Diparation hMode:

Seikaky

hlcer

LO mrixer 1024 G3
FCC Part 15

Radiated Emission
Transmitingl EDR-Mid)

100 Kk Pa

EMC Tesl Samvice Hotline: +36-20-282304 188

FGG-Pam+5Glass B Encirg Ficldr:r\c;in gih

Climate Condition: M T, 81 %,
Tast Woltaged Frag: AC 120V [ G0Hz
Receipt Mo 174071875
Fapeort Mo i
Rasull: Pass
Coimimant: Tasl distanca s Imr Vamical
Subrange i
Freguency ramge: A0-1000kHz
Ravaivar: ESCI 3
Transducar: VIULEO16E
A
T
T
i
&
BE
&
E
%4
m
=
B
T
E
ad

WL fr—t—t + ¥ 4 4 ¢ =t {
oM 50 80 A0 100M 200 300 A0 500 a00 16
Frequenzy in Hz
- j i
hl']"p}?"i'r"’r
Taested by: Fraviewed by:

2Ma0i13
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Prufbericht - Nr.:
50141724 001 Page 77 of 161
Test Report No.
T Rbeinlznd (Guargdanag) Ltd. EMC Tesl Samvice Hotline: +36-20-282304 188
Limit and Ma;rpgain QP
[ Frequency | GuealPsak | Meas | Bandwidih | Pol | Gorr, | Hamin LTl = o mmeEnt
[MH= d3piimy | Tima eHz We) | -aPK | afk
[me) W] | B
AZ ARDOOA 324 | 00040 120000 | W 307 76 0.4
_ SREaant | 348 | WAbd ] 124404 |V T - T
an enona 3846 | w009 120000 | ¥ 0.4 G4 4049
3 i 274 | 608 20000 | ¥ 2010 K] 5.0
302 GRO000 93.5 | w004 120000 | ¥ 318 T 454
A6 E40001 307 | W000.4 30000 | W 6.5 6.8 6.1
:1,1 H}f her
Taested by: Fraviewed by:
20180113
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Page 78 of 161

50141724 001

T Rbeinland (Guangdaonag) Ltd.

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record {(Emission)

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Feporn Mo
Rasull:
SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

Seikaky

hcer

LD mixar 1024 33

FCC Part 15

Radiated Emizsion
Transmiting(BOR-High
217, 81

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Hofzoanal

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f2 FKE

Ll m A8 Wine
o

ZATB0OO000 GHE
2O 88 ARV

25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

< l'ric';gr' Cher
Fraviewed by:

2180113

Tasted by:

A TUVRheinland®
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Prufbericht - Nr.: 2
50141724 001 Page 79 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK
Frequency Tl k| Meaa. | Bandwidth | Pel | Gz | Harmin Limit = Comment
(MHz=} [dBpml | Time [xH= day | -Pie P
[mns} dE} | [dEpim)
1240 0000010 305 | 10000 1000000 | EEX] 455 744
127 L0000 14| oe0d | iamann [ A | T8 A T4
A58 40ae00 404 | 1080 4 140 A48 | H -7 2.0 744
A [i] I ERELE] 14t 08 | H .2 EiR T44
[ E174.000000 SERELE] Ta00.0ad | A 57 3.4 744
7 06 000000 E4.5 | 10000 1O 000 | H 10.0 0.5 744
Limit and Margin AV
Frequancy Avarage | Mass. | Bandwidith | Bel | Cor | Margin | Llemdt - Camens e
IMHZ) [dBp¥im} | Time [kHz} HE) [ -AVGE AVE
[} WEY | (B
LEL ST EEENIELE] 1460 408 | H 8.0 3EE 2 K]
1527 0000040 EEREEE TOC0000 | H 7.8 ME 5.4
AREE 000004 363 | 10004 1000000 | H ER 6.7 5.4
TA47 f00604 FAE | 1064 4 TAEE 468 | H ] EE CE X
CRITA000000 | 38R [ 10044 | 1000000 | H B7 145 B0
AT AS A0a000 424 | 1aea4 100 400 | H 10.0 115 44
:11 H‘; v
Tasted by: / Fraviewed by:
20180113
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Prufbericht - Nr.: 50141724 001 Page 80 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transmiting(BOR-High

Climana Condition: 217, 81 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1GHz-18EHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

2. 478000000 GHE2
AZTAD ARV

1G 25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

Ty her
Tasted by: / Fraviewed by:
20180113




